



## 시험 성적서

품 명 : Oil Paste  
Lot. No :

시험 항목		시험 결과
외 관		담황색 고체
비 중	15 / 4°C	0.92
점 도	40°C cst	530
녹 는 점	°C	50

위 성적과 상위 없음.

(주) 신 쿨 기술부

